
T399-6

SIGNATURE DESIGN BY ASHLEY All Rights Reserved. JANUARY  2025 Page  1  Of  6

3A x B x 1 C x 1 D x 1

F x 1E x 6 G x 3

T399-6

NOTE: UNIT SHOULD BE ASSEMBLED BY TWO OR MORE PEOPLE.
DO NOT TIGHTEN ANY BOLTS UNTIL ALL BOLTS HAVE BEEN STARTED!

NOTA: iESTA UNIDAD DEBE SER ARMADA POR 2 O MAS PERSONAS!
NO APRIETE NINGUN PERNO HASTA QUE TODOS ESTEN EN SU LUGAR!

REMARQUE: LE MEUBLE DOIT ETRE ASSEMBLé PAR DEUX PERSONNES OU PLUS.
NE BLOQUER AUCUNE VIS TANT QUE VOUS N AVEZ PAS COMMENCE A TOUTES LES DEMARRER!`

M6X3/8inch M6X11/2inch4mm

Replacement Parts

SIGNATURE DESIGN BY ASHLEY All Rights Reserved. JANUARY  2025 Page  2  Of  6

H x 4

T399-6

NOTE : ASSEMBLY INSTRUCTION FOR MULTIPLE UNITS, THE PARTS/LABEL INDEX ARE SEPARATED FOR DIFFERENT UNITS.

THE PARTS ARE LOCATED INSIDE THE BOX AS BELOW.

NOTE : HARDWARE ARE STORED IN THE CORNER OF THE CARTON

HARDWARE 
INSIDE 
THIS BOX

A C DB

SIGNATURE DESIGN BY ASHLEY All Rights Reserved. JANUARY  2025 Page  3  Of  6

1

2

A

B

Ex6

C

G
x3GX3

F

T399-6

M6X3/8inch

M6X11/2inch

SIGNATURE DESIGN BY ASHLEY All Rights Reserved. JANUARY  2025 Page  4  Of  6

x6
F

E

T399-6

SIGNATURE DESIGN BY ASHLEY All Rights Reserved. JANUARY  2025 Page  5  Of  6

3

4

D

Hx4

4x

H

5

NOTE: Level the table and tighten

all bolts with the allen wrench.

NOTA: Nivele la mesa y apriete todos 

los pernos con el destornillador.

REMARQUE : Remarque : nivelez la table et 

serrez tous les boulons avec le tournevis.

T399-6

SIGNATURE DESIGN BY ASHLEY All Rights Reserved. JANUARY  2025 Page  6  Of  6

T399-6 HARDWARE KIT

FRONT VIEW

(G) M6x11/2inch (3)

ALLEN BOLT

(E) M6x3/8inch (6)

ALLEN BOLT

(F) ALLEN WRENCH - 4mm (H) FLAT PAD (4)


	Page 1

